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The measurements shown in this report were made in accordance with the
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to comply with the requirements defined in the applied rules.
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1 General Information

1.1 Notes

All reported tests were carried out on a sample equipment to demonstrate
limited compliance with FCC CFR 47 Parts 2, 22, 24, 27, 90 and RSS-Gen, 130,
132, 133, 139, 199.

The test results of this test report relate exclusively to the item(s) tested as
specified in section 2.

The following deviation from, additions to, or exclusions from the test
specifications have been made. See Annex C.

China Telecommunication Technology Labs. (CTTL) authorizes the applicant or
manufacturer (see section 1.4) to reproduce this report provided, and the test
report may only be reproduced or published in full. Reproduction or publication
of extracts from the report requires the prior written approval of CTTL Mr. He
Guili.

Any use which a third party makes of this report, or any reliance on or decisions
to be made based on it, are the responsibility of such third parties. CTTL accepts
no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.
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1.3 Testing Laboratory information

1.3.1 Location

Name: China Telecommunication Technology Labs.

Address: No.8, Yuma Road, Chayuan New City, Nan’an District,

Chongging, P. R. China

Postal Code: 401336

Tel: 0086-23-88068315

Fax: 0086-23-88608777

1.3.2 Details of accreditation status

Accredited by: China National Accreditation Service for Conformity

Assessment (CNAS)
Registration number: CNAS Registration No. CNAS L6377

Standard: ISO/IEC 17025:2005

1.3.3 Test location, where different from section 1.3.1
Name: ------
Street:  ------
City: ==
Country:  -=----
Telephone:  ------
Fax: =m=m--

Postcode: = ------
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1.4 Details of applicant or manufacturer

1.4.1 Applicant

Name: Sierra Wireless Inc.

Address: 13811, Wireless Way, Richmond, British Columbia
Country: Canada

Telephone: +1 604 232 1440

Fax: +1 604 231 1109

Contact: Ying Wang

Telephone: +1 604 232 1440

Email: ywang@sierrawireless.com

1.4.2 Manufacturer (if different from applicant in section 1.4.1)

Name: --

Address: --

City: --

Country: --

2 Test Item

2.1 General Information

Manufacturer: Sierra Wireless Inc.

Name: Wireless Modules

Model Number: EM7455

Serial Number: S1/2:359073060017898; S2/2:359073060017898
Production Status: Product

Receipt date of test item: 2015-06-18
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2.2 Outline of EUT

The EM7455, supporting LTE B2/B4/B5/B7/B12/B13/B25/B26/B29/B30/B41,
WCDMA/HSDPA/HSUPA/HSPA+ FDD II/IV/V bands. The uplink frequency band of LTE
B2 is covered by B25, the uplink frequency band of LTE B5 is covered by B26. For test
reduction, the bands covered by other bands, e.g., B2/B5 are reduced. The uplink
frequencies and bandwidth configurations information are as following table:

LTE:

Band Frequency Bandwidth Note

No. range (MHz) | configurations (MHz)

2 1850 - 1910 |1.4/3/5/10/15/20 Covered by B25 (B2 is a subset
of B25. Both bands share the
same hardware and have the
same radio performance.
Separate measurement in B2 is
not required.)

4 1710 - 1755 | 1.4/3/5/10/15/20 --

5 824 - 849 1.4/3/5/10 Covered by B26 (B5 is a subset
of B26. Both bands share the
same hardware and have the
same radio performance.
Separate measurement in B5 is
not required.)

7 2500 - 2570 | 5/10/15/20 -3

12 699 - 716 1.4/3/5/10 --

13 777 - 787 5/10 --

25 1850 - 1915 | 1.4/3/5/10/15/20 --

26 814 - 849 1.4/3/5/10/15 --

30 2305 - 2315 | 5/10 --

41 2496 - 2690 | 5/10/15/20 TDD

WCDMA:
Band No. | Frequency range
(MHz)

2 1850 -1910 MHz

4 1710 -1755MHz

5 824 - 849MHz
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2.3 Modifications Incorporated in EUT
The EUT has not been modified from what is described by the brand name and unique
type identification stated above.

2.4 Equipment Configuration

Equipment configuration list:

REPORT NO.: B15W50341-FCC-RF_Rev1

Item Generic Manufacturer Type Serial No. Remark
Description s
S1/2:
[ Wirel 7 17 ;
A Modem Sierra Wireless EM7455 359073060017898; None
Inc. S2/2:
359073060017898
B Adaptor None None -- None

2.5 Other Information
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3 Summary of Test Results

REPORT NO.: B15W50341-FCC-RF_Rev1

A brief summary of the tests carried out is shown as following.

FCC Rules IC Standards Name of Test Result
RSS-130 4.4
RSS-132 4.4
122';?;06,’2(2):2;((2))’24'232(C) RSS-133 6.4 Conducted RF Power Output Pass
RSS-139 4.4
RSS-199 4.4
2;11.(2);121(25.917@)’ RSS-Gen 6.6 Occupied Bandwidth *Note 1
RSS-130 4.6
2.1051,24.238,2.1053,22.9 | RSS-132 4.5 Conducted spurious emissions Pass
17, 27.53,90.691 RSS-133 6.5
RSS-199 4.6
RSS-130 4.6
2.1051,24.238,2.1053,22.9 | RSS-132 4.5 Radiated Spurious Emission Paks
17, 27.53,90.691 RSS-133 6.5
RSS-199 4.6
RSS-130 4.6
2.1051,24.238, 2.1053, RSS-132 4.5 Band Edge Pass
22.917, 27.53,90.691 RSS-133 6.5
RSS-199 4.6
RSS-130 4.3
2.1055, 22.355, RSS-132 4.3 Frequency Stability over Pass
24.235, 27.54,90.213 RSS-133 6.3 Temperature Variation
RSS-199 4.3
RSS-130 4.3
2.1055, 22.355, RSS-132 4.3 Frequency Stability over Voltage Pass
24.235, 27.54,90.213 RSS-133 6.3 Variation
RSS-199 4.3
24.232, 27.50 RSS-130 4.4 Peak to Average Ratio Pass

Note 1: No applicable performance criteria.
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Test equipment Used:
Asset Lo Model Serial
Description Manufacturer Cal Due State

Number Number Number

CWY5110 EMI Test Receiver R/S ESU26 100367 2016-03-05 | Normal

CWY5119 Ultra Broadband R/S VULB 9163 9163-544 | 2016-12-13 | Normal
Antenna

cwysi27 | Double-Ridged Horn R/S HF907 100356 2016-12-13 | Normal
Antenna

CNY5153 Fully-Anechoic ETS 11.8mx6.5m - 2015-11-16 | Normal
Chamber X6.3m

CNYo676 | Radio Communications R/S CMW500 128181 2016-03-05 | Normal
Analyzer

CWY5125 Signal Generator R/S SMF100A 102222 2016-03-05 | Normal

CWY5007 spectrum analyzer R/S FSQ 26 201137/026 2016-03-05 | Normal

CNY5097 spectrum analyzer Agilent N9020A MY50200376 | 2016-03-05 | Normal

Cxys323 | Radio Communications R/S CMW200 112012 2016-03-05 | Normal
Analyzer
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4 Test Results

4.1 RF Power Output

Specifications: FCC Part 2.1046, 22.913(a), 24.232(c), 27.50, 90.635(b)
RSS-130 4.4, RSS-132 4.4, RSS-133 6.4, RSS-139 4.4,
RSS-199 4.4

Date of Tests 2015-06-18 to 2015-07-03

Test conditions: | Ambient Temperature:15°C-35C

Relative Humidity:30%-60%

Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:

According to Part 22.913(a) and 24.232(c), the ERP of mobile transmitters and
auxiliary test transmitters must not exceed 7 Watts;

According to Part 90.635(b),the maximum output power of the transmitter for mobile
stations is 100 watts (20 dBw);

According to Part 27.50(a), for mobile and portable stations transmitting in the
2305-2315 MHz band or the 2350-2360 MHz band, the average EIRP must not exceed
50 milliwatts within any 1 megahertz of authorized bandwidth, except that for mobile
and portable stations compliant with 3GPP LTE standards;

According to Part 27.50(b), portable stations (hand-held devices) transmitting in the
746-757 MHz, 776-788 MHz, and 805-806 MHz bands are limited to 3 watts ERP.
According to Part 27.50(c), portable stations (hand-held devices) in the 600 MHz
uplink band and the 698-746 MHz band, and fixed and mobile stations in the 600 MHz
uplink band are limited to 3 watts ERP;

According to Part 27.50(d), fixed, mobile, and portable (hand-held) stations
operating in the 1710-1755 MHz band and mobile and portable stations operating in
the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.
According to Part 90.635(b), The maximum output power of the transmitter for
mobile stations is 100 watts (20 dBw).

Test Setup:

During the test, the EUT was controlled via the Wireless Communications Test
Set to ensure max power transmission and proper modulation and measured by
spectrum analyzer.

CMW500
EUT

Test Method

1) The EUT was connected to the base station simulator CMW500. The lost of
the cables the test system is calibrated to correct the readings.

2) The Wireless Simulator CMW500 TPC was set to Max Power(Up power control
command) .

Note:
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The antenna’s model of EM7455 has not yet finalized, therefore did not carry out

the relevant tests of ERP and ERIP.

4.1.1 LTE B4 Conducted RF Power Output Results
Test Data (1.4MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulat PAR
annel !l (MHz) © START | O @HON | bower(RMS) | Power (PK)
1 0 23.74 28.90 | 5.16
1 2 23.65 28.49 | 4.84
QPSK
1 5 23.58 28.78 | 5.20
6 0 22.18 27.41 | 5.23
19957 | 1710.7
1 0 22.52 28.63 | 6.11
1 2 22.89 28.65 | 5.76
16QAM
1 5 22.64 28.64 | 6.00
6 0 21.11 27.48 | 6.37
1 0 23.37 28.45 | 5.08
1 2 23.20 28.01 | 4.81
QPSK
1 5 23.18 28.29 | 5.11
6 0 21.86 27.65 | 5.79
20175 | 1732.5
1 0 22.26 27.55 | 5.29
1 2 22.64 28.01 | 5.37
16QAM
1 5 22.27 27.67 | 5.40
6 0 20.88 26.88 | 6.00
1 0 22.87 28.04 | 5.17
1 2 23.05 27.89 | 4.84
QPSK
1 5 22.95 27.91 | 4.96
6 0 21.88 27.81 | 5.93
20393 | 1754.3
1 0 22.01 27.92 | 5.91
1 2 22.49 27.93 | 5.44
16QAM
1 5 22.11 27.95 | 5.84
6 0 20.80 27.92 | 7.12
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Test Data (3MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulat PAR
annet !l (MHz) ° START | C4U@HON | b wer(RMS) | Power (PK)
1 0 23.32 26.68 | 3.36
1 8 23.45 26.86 | 3.41
QPSK
1 15 23.33 27.08 | 3.75
15 0 22.24 27.46 | 5.22
19965 | 1711.5
1 0 23.20 28.49 | 5.29
1 8 22.92 26.92 | 4.00
16QAM
1 15 23.40 28.71 | 5.31
15 0 21.29 27.45 | 6.16
1 0 23.23 28.04 | 4.81
1 8 23.08 27.75 | 4.67
QPSK
1 15 23.16 28.03 | 4.87
15 0 21.95 26.92 | 4.97
20175 | 1732.5
1 0 22.37 26.43 | 4.06
1 8 22.36 27.61 | 5.25
16QAM
1 15 22.50 27.93 | 5.43
15 0 21.18 28.09 | 6.91
1 0 23.61 28.27 | 4.66
1 8 23.76 28.02 | 4.26
QPSK
1 15 23.31 27.87 | 4.56
15 0 21.85 27.98 | 6.13
20385 | 1753.5
1 0 22.29 28.08 | 5.79
1 8 22.07 27.82 | 5.75
16QAM
1 15 22.22 27.96 | 5.74
15 0 20.80 27.40 | 6.60
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Test Data (5MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulation PAR
(MHz) START HEHON | power(RMS) | Power (PK)
1 0 23.77 28.61 4.84
1 13 23.52 27.07 3.55
QPSK
1 24 23.51 27.18 3.67
25 0 21.94 27.15 5.21
19975 1712.5
1 0 22.43 28.36 5.93
1 13 22.18 26.98 4.80
16QAM
1 24 22.02 27.11 5.09
25 0 21.03 27.39 6.36
1 0 23.52 28.33 4.81
1 13 23.59 28.23 4.64
QPSK
1 24 23.54 28.18 4.64
25 0 21.98 27.05 5.07
20175 1732.5
1 0 22.46 26.51 4.05
1 13 22.43 27.81 5.38
16QAM
1 24 22.33 27.91 5.58
25 0 20.88 27.25 6.37
1 0 23.14 28.03 4.89
1 13 23.02 27.71 4.69
QPSK
1 24 23.08 27.77 4.69
25 0 21.78 27.82 6.04
20375 1752.5
1 0 22.21 27.98 5.77
1 13 22.11 27.79 5.68
16QAM
1 24 22.02 27.74 5.72
25 0 20.89 28.10 7.21
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Test Data (10MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulat PAR
annet !l (MHz) ° START | C4U@HON | b wer(RMS) | Power (PK)
1 0 23.86 28.62 | 4.76
1 25 23.49 27.22 | 3.73
QPSK
1 49 23.63 27.64 | 4.01
50 0 22.31 27.81 5.5
20000 1715
1 0 23.29 28.6 5.31
1 25 23.16 27.26 4.1
16QAM
1 49 23.23 27.29 | 4.06
50 0 21.29 27.7 6.41
1 0 23.77 28.53 | 4.76
1 25 23.02 27.78 | 4.76
QPSK
1 49 23.30 28.15 | 4.85
50 0 22.22 28.43 | 6.21
20175 | 1732.5
1 0 23.12 28.47 | 5.35
1 25 22.48 27.77 | 5.29
16QAM
1 49 22.84 28.22 | 5.38
50 0 21.25 28.2 6.95
1 0 23.75 28 4.25
1 25 23.51 28.24 | 4.73
QPSK
1 49 23.63 27.75 | 4.12
50 0 22.09 28.23 | 6.14
20350 1750
1 0 22.26 28.04 | 5.78
1 25 22.14 27.99 | 5.85
16QAM
1 49 22.05 27.83 | 5.78
50 0 20.93 27.88 | 6.95

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data (15MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulation PAR
(MHz) START HEHON | power(RMS) | Power (PK)
1 0 23.91 28.76 4.85
1 38 23.30 27.41 4.11
QPSK
1 74 23.48 27.29 3.81
75 0 22.38 28.01 5.63
20025 1717.5
1 0 23.69 28.88 5.19
1 38 23.00 27.29 4.29
16QAM
1 74 23.29 27.25 3.96
75 0 21.35 27.75 6.40
1 0 23.99 28.78 4.79
1 38 23.17 27.93 4.76
QPSK
1 74 23.37 28.13 4.76
75 0 22.35 28.78 6.43
20175 1732.5
1 0 23.25 28.52 5.27
1 38 22.42 27.68 5.26
16QAM
1 74 22.68 28.07 5.39
75 0 21.37 28.52 7.15
1 0 23.91 28.02 4.11
1 38 23.44 28.19 4.75
QPSK
1 74 23.72 27.89 4.17
75 0 22.20 28.34 6.14
20325 1747.5
1 0 23.15 28.07 4.92
1 38 22.51 27.94 5.43
16QAM
1 74 22.68 28.01 5.33
75 0 21.19 28.18 6.99

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
FAX: (+86)-023-88608777Web:http://www.chinattl.com
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data (20MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulat PAR
annet !l (MHz) ° START | C4U@HON | b wer(RMS) | Power (PK)
1 0 23.86 28.93 | 5.07
1 50 23.51 27.39 | 3.88
QPSK
1 99 23.77 28.40 | 4.63
100 0 22.70 27.88 | 5.18
20050 1720
1 0 23.46 28.88 | 5.42
1 50 22.75 27.39 | 4.64
16QAM
1 99 23.02 28.43 | 5.41
100 0 21.60 27.86 | 6.26
1 0 23.84 28.85 | 5.01
1 50 23.56 28.23 | 4.67
QPSK
1 99 23.62 28.10 | 4.48
100 0 22.57 28.75 | 6.18
20175 | 1732.5
1 0 23.48 28.94 | 5.46
1 50 22.42 27.98 | 5.56
16QAM
1 99 22.75 28.17 | 5.42
100 0 21.50 28.54 | 7.04
1 0 23.89 28.28 | 4.39
1 50 23.18 28.00 | 4.82
QPSK
1 99 23.47 27.99 | 4.52
100 0 22.35 28.29 | 5.94
20300 1745
1 0 23.48 27.69 | 4.21
1 50 22.79 28.01 | 5.22
16QAM
1 99 23.14 28.00 | 4.95
100 0 21.36 28.49 | 7.13

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
FAX: (+86)-023-88608777Web:http://www.chinattl.com
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

4.1.2 LTE B7 Conducted RF Power Output Results

Test Data (5MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulat PAR
annel !l (MHz) © START | AW @HON | bower(RMS) | Power (PK)
1 0 22.93 26.72 | 3.79
1 13 22.81 26.72 | 3.91
QPSK
1 24 22.68 26.90 | 4.22
25 0 21.27 27.38 | 6.11
20775 | 2502.5
1 0 21.87 26.72 | 4.85
1 13 21.73 27.72 | 5.99
16QAM
1 24 21.60 26.92 | 5.32
25 0 20.18 26.72 | 6.54
1 0 22.57 26.67 | 4.10
1 13 22.31 26.53 | 4.22
QPSK
1 24 22.40 26.47 | 4.07
25 0 21.18 27.05 | 5.87
21100 2535
1 0 21.52 26.70 | 5.18
1 13 21.47 26.56 | 5.09
16QAM
1 24 21.37 26.50 | 5.13
25 0 20.29 26.73 | 6.44
1 0 22.27 25.80 | 3.53
1 13 22.02 25.56 | 3.54
QPSK
1 24 21.13 25.36 | 4.23
25 0 20.93 26.08 | 5.15
21425 | 2567.5
1 0 21.06 25.76 | 4.70
1 13 20.85 25.54 | 4.69
16QAM
1 24 20.01 25.24 | 5.23
25 0 20.03 26.27 | 6.24

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data (10MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulat PAR
annet !l (MHz) ° START | C4U@HON | b wer(RMS) | Power (PK)
1 0 22.72 26.79 | 4.07
1 25 22.57 27.04 | 4.47
QPSK
1 49 22.33 26.02 | 3.69
50 0 21.34 26.61 | 5.27
20800 2505
1 0 22.23 26.78 | 4.55
1 25 22.09 27.05 | 4.96
16QAM
1 49 21.93 27.31 | 5.38
50 0 20.41 27.25 | 6.84
1 0 22.93 26.84 | 3.91
1 25 22.77 26.67 3.9
QPSK
1 49 22.72 26.53 | 3.81
50 0 21.28 27.20 | 5.92
21100 2535
1 0 21.33 26.82 | 5.49
1 25 21.44 26.70 | 5.26
16QAM
1 49 21.14 26.54 5.4
50 0 20.25 26.98 | 6.73
1 0 22.55 26.43 | 3.88
1 25 22.33 25.80 | 3.47
QPSK
1 49 21.19 25.32 | 4.33
50 0 21.17 26.85 | 5.68
21400 2565
1 0 22.03 26.49 | 4.46
1 25 21.84 25.81 | 3.97
16QAM
1 49 20.56 25.14 | 4.58
50 0 20.36 26.65 | 6.29

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data (15MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulat PAR
annet !l (MHz) ° START | C4U@HON | b wer(RMS) | Power (PK)
1 0 22.57 26.98 | 4.41
1 38 22.46 25.98 | 3.52
QPSK
1 74 22.04 26.47 | 4.43
75 0 21.19 26.98 | 5.79
20825 | 2507.5
1 0 22.14 26.95 | 4.81
1 38 21.86 25.96 | 4.10
16QAM
1 74 21.54 26.45 | 4.91
75 0 20.26 26.61 | 6.35
1 0 22.88 27.15 | 4.27
1 38 22.59 26.70 | 4.11
QPSK
1 74 22.42 26.67 | 4.25
75 0 21.16 27.24 | 6.08
21100 2535
1 0 21.89 27.01 | 5.12
1 38 21.66 26.64 | 4.98
16QAM
1 74 21.25 25.37 | 4.12
75 0 20.15 26.94 | 6.79
1 0 22.07 25.60 | 3.53
1 38 22.04 26.10 | 4.06
QPSK
1 74 21.22 25.14 | 3.92
75 0 20.93 27.04 | 6.11
21375 | 2562.5
1 0 21.68 25.56 | 3.88
1 38 21.44 26.08 | 4.64
16QAM
1 74 20.98 25.36 | 4.38
50 0 20.03 26.66 | 6.63

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data (20MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulat PAR
annell  (MHz) ° START | C4U@HON | b wer(RMS) | Power (PK)
1 0 22.67 26.99 | 4.32
1 50 22.40 26.18 | 3.78
QPSK
1 99 21.97 26.34 | 4.37
100 0 21.15 26.76 | 5.61
20850 2510
1 0 21.54 25.66 | 4.12
1 50 21.46 26.17 | 4.71
16QAM
1 99 20.91 26.28 | 5.37
100 0 20.16 26.71 | 6.55
1 0 22.22 25.86 | 3.64
1 50 22.51 26.59 | 4.08
QPSK
1 99 21.73 25.57 | 3.84
100 0 21.24 27.26 | 6.02
21100 2535
1 0 22.02 27.14 | 5.12
1 50 21.43 26.64 | 5.21
16QAM
1 99 21.06 26.57 | 5.51
100 0 20.22 27.06 | 6.84
1 0 21.80 25.68 | 3.88
1 50 21.00 26.37 | 5.37
QPSK
1 99 21.28 25.22 | 3.94
100 0 20.89 26.83 | 5.94
21350 2560
1 0 21.62 25.63 | 4.01
1 38 21.73 26.35 | 4.62
16QAM
1 74 21.10 25.42 | 4.32
50 0 19.90 26.73 | 6.83

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

4.1.3 LTE B12 Conducted RF Power Output Results

Test Data (1.4MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTART | oM EHOMN | power(RMS) | Power (PK)
1 0 23.84 28.25 4.41
1 2 23.76 28.32 4.56
QPSK
1 5 23.99 28.43 4.44
6 0 22.28 28.35 6.07
23017 | 699.7
1 0 22.56 28.20 5.64
1 2 22.71 28.31 5.60
16QAM
1 5 22.50 28.38 5.88
6 0 21.29 28.39 7.10
1 0 23.78 28.84 5.06
1 2 23.67 28.50 4.83
QPSK
1 5 23.77 28.87 5.10
6 0 22.31 28.06 5.75
23095 | 707.5
1 0 23.05 28.45 5.40
1 2 23.08 28.46 5.38
16QAM
1 5 22.87 28.27 5.40
6 0 21.17 28.47 7.30
1 0 23.71 28.54 4.83
1 2 23.54 28.11 4.57
QPSK
1 5 23.74 27.78 4.04
6 0 22.26 27.97 5.71
23173 | 715.3
1 0 22.06 28.45 6.39
1 2 22.06 28.10 6.04
16QAM
1 5 21.93 27.86 5.93
6 0 21.36 28.18 6.82

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (3MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
annetl  (MHz) | VO [ sTART | oYEHON L bower(RMS) | Power (PK)
1 0 23.30 28.11 4.81
1 8 23.55 28.35 4.80
QPSK
1 15 23.24 28.21 4.97
15 0 22.14 28.07 5.93
23025 | 700.5
1 0 22.99 28.11 5.12
1 8 22.82 28.09 5.27
16QAM
1 15 22.95 28.39 5.44
15 0 21.30 27.88 6.58
1 0 23.43 28.23 4.80
1 8 23.28 27.96 4.68
QPSK
1 15 23.52 28.41 4.89
15 0 22.28 27.85 5.57
23095 | 707.5
1 0 22.77 28.12 5.35
1 8 22.62 27.90 5.28
16QAM
1 15 22.70 28.15 5.45
15 0 21.38 28.29 6.91
1 0 23.91 28.74 4.83
1 8 23.86 28.47 4.61
QPSK
1 15 23.61 27.58 3.97
15 0 22.31 28.28 5.97
23165 | 714.5
1 0 23.01 28.80 5.79
1 8 22.55 28.27 5.72
16QAM
1 15 22.79 27.66 4.87
15 0 21.36 27.94 6.58

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (5MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max Max
Channel No.RB Modulat
amnetl (MHz) | VO | sTART | oY YO | bower(RMS) | Power (PK) | Power(RMS)
1 0 23.43 28.26 4.83
1 13 23.30 28.04 4.74
QPSK
1 24 23.50 28.36 4.86
25 0 22.12 28.42 6.30
23035 | 701.5
1 0 22.26 28.24 5.98
1 13 22.40 28.37 5.97
16QAM
1 24 22.51 28.56 6.05
25 0 21.30 28.06 6.76
1 0 23.80 28.56 4.76
1 13 23.90 28.72 4.82
QPSK
1 24 23.65 28.57 4.92
25 0 22.36 28.64 6.28
23095 | 707.5
1 0 22.94 28.60 5.66
1 13 22.66 28.04 5.38
16QAM
1 24 22.79 28.41 5.62
25 0 21.37 28.23 6.86
1 0 23.61 28.42 4.81
1 13 23.52 28.21 4.69
QPSK
1 24 23.59 27.87 4.28
25 0 22.20 28.27 6.07
23155 | 713.5
1 0 22.62 28.44 5.82
1 13 22.55 28.22 5.67
16QAM
1 24 22.62 27.93 5.31
25 0 21.34 28.56 7.22

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (10MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 23.65 28.19 4.54
1 25 23.61 28.49 4.88
QPSK
1 49 23.44 28.26 4.82
50 0 22.36 28.48 6.12
23060 704
1 0 23.11 28.20 5.09
1 25 22.86 28.27 5.41
16QAM
1 49 22.99 28.41 5.42
50 0 21.39 28.38 6.99
1 0 23.95 28.86 4.91
1 25 23.91 28.64 4.73
QPSK
1 49 23.85 28.45 4.60
50 0 22.53 28.71 6.18
23095 | 707.5
1 0 22.61 28.53 5.92
1 25 22.68 28.31 5.63
16QAM
1 49 22.54 28.98 6.44
50 0 21.43 28.20 6.77
1 0 23.67 28.50 4.83
1 25 23.84 28.46 4.62
QPSK
1 49 23.74 27.99 4.25
50 0 22.45 28.89 6.44
23130 711
1 0 23.17 28.42 5.25
1 25 23.32 28.55 5.23
16QAM
1 49 23.25 28.13 4.88
50 0 21.50 28.56 7.06

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

4.1.4 LTE B13 Conducted RF Power Output Results

Test Data (5MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
No.RB Modulat PAR
Channel | upzy | NORB | grapy | Modulation | o er(RMS) | Power (PK)
1 0 22.11 25.66 3.55
1 13 23.89 27.68 3.79
QPSK
1 24 23.88 28.66 4.78
25 0 22.71 28.48 5.77
23205 | 779.5
1 0 20.93 25.21 4.28
1 13 22.88 27.91 5.03
16QAM
1 24 22.96 28.49 5.53
25 0 21.73 28.56 6.83
1 0 23.72 27.98 4.26
1 13 23.55 28.19 4.64
QPSK
1 24 23.65 28.46 4.81
25 0 22.35 27.88 5.53
23230 782
1 0 22.78 28.01 5.23
1 13 22.61 28.22 5.61
16QAM
1 24 22.65 28.35 5.70
25 0 21.47 28.60 7.13
1 0 23.70 28.51 4.81
1 13 23.52 28.19 4.67
QPSK
1 24 23.23 27.98 4.75
25 0 22.38 27.88 5.50
23255 | 784.5
1 0 22.43 28.40 5.97
1 13 22.72 28.56 5.84
16QAM
1 24 22.25 28.08 5.83
25 0 21.56 28.20 6.64

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data (10MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulation PAR
(MHz) START HatoN | bower(RMS) | Power (PK)
1 0 22.30 25.95 3.65
1 25 23.93 28.65 4.72
QPSK
1 49 23.47 28.15 4.68
50 0 22.73 28.78 6.05
23230 782
1 0 21.91 25.96 4.05
1 25 23.56 28.77 5.21
16QAM
1 49 23.07 28.27 5.2
50 0 21.73 28.79 7.06
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

4.1.5 LTE B25 Conducted RF Power Output Results

Test Data (1.4MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTART | oM EHOMN | power(RMS) | Power (PK)
1 0 23.79 28.41 4.62
1 2 23.59 28.22 4.63
QPSK
1 5 23.66 28.44 4.78
6 0 22.26 28.34 6.08
26047 | 1850.7
1 0 22.71 28.25 5.54
1 2 22.74 28.22 5.48
16QAM
1 5 22.59 28.44 5.85
6 0 21.37 28.58 7.21
1 0 23.66 28.56 4.90
1 2 23.60 28.38 4.78
QPSK
1 5 23.59 28.81 5.22
6 0 22.06 28.00 5.94
26365 | 1882.5
1 0 22.47 28.43 5.96
1 2 22.57 28.30 5.73
16QAM
1 5 22.45 28.48 6.03
6 0 21.08 28.43 7.35
1 0 23.63 27.91 4.28
1 2 23.54 27.51 3.97
QPSK
1 5 23.60 27.49 3.89
6 0 22.20 27.82 5.62
26683 | 1914.3
1 0 22.59 27.80 5.21
1 2 23.09 27.51 4.42
16QAM
1 5 22.63 27.61 4.98
6 0 21.00 28.04 7.04
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (3MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulation PAR
(MHz) START | 00O | power(RMS) | Power (PK)
1 0 23.76 28.26 4.50
1 8 23.67 28.28 4.61
QPSK
1 15 23.56 28.43 4.87
15 0 22.47 28.22 5.75
26055 1851.5
1 0 23.31 28.25 4.94
1 8 23.02 28.14 5.12
16QAM
1 15 23.17 28.48 5.31
15 0 21.54 28.24 6.70
1 0 23.31 28.13 4.82
1 8 23.21 27.89 4.68
QPSK
1 15 23.34 28.23 4.89
15 0 22.15 28.01 5.86
26365 1882.5
1 0 22.43 27.82 5.39
1 8 22.42 27.74 5.32
16QAM
1 15 22.62 28.10 5.48
15 0 21.12 27.71 6.59
1 0 23.49 27.75 4.26
1 8 23.52 27.72 4.20
QPSK
1 15 23.35 27.39 4.04
15 0 22.26 28.02 5.76
26675 1913.5
1 0 23.04 27.97 4.93
1 8 22.92 27.70 4.78
16QAM
1 15 23.18 27.42 4.24
15 0 21.02 27.78 6.76

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (5MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 23.78 28.20 4.42
1 13 23.51 28.16 4.65
QPSK
1 24 23.39 28.28 4.89
25 0 22.32 28.61 6.29
26065 | 1852.5
1 0 22.55 28.20 5.65
1 13 22.36 28.18 5.82
16QAM
1 24 22.23 28.22 5.99
25 0 21.42 28.19 6.77
1 0 23.75 28.26 4.51
1 13 23.99 28.44 4.45
QPSK
1 24 23.76 28.54 4.78
25 0 22.19 28.36 6.17
26365 | 1882.5
1 0 22.68 28.14 5.46
1 13 22.45 27.86 5.41
16QAM
1 24 22.49 28.11 5.62
25 0 21.19 28.47 7.28
1 0 23.58 27.99 4.41
1 13 23.36 27.76 4.40
QPSK
1 24 23.55 27.25 3.70
25 0 22.24 27.75 5.51
26665 | 1912.5
1 0 22.68 27.98 5.30
1 13 22.44 27.77 5.33
16QAM
1 24 22.43 27.25 4.82
25 0 21.02 28.03 7.01
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (10MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 23.99 28.24 4.25
1 25 23.63 28.42 4.79
QPSK
1 49 23.70 28.57 4.87
50 0 22.52 28.63 6.11
26090 | 1855
1 0 23.42 28.23 4.81
1 25 22.97 28.32 5.35
16QAM
1 49 23.21 28.67 5.46
50 0 21.53 28.63 7.1
1 0 23.93 28.17 4.24
1 25 23.82 28.42 4.6
QPSK
1 49 23.88 28.58 4.7
50 0 22.39 28.56 6.17
26365 | 1882.5
1 0 22.56 28.22 5.66
1 25 22.39 28.12 5.73
16QAM
1 49 22.32 28.18 5.86
50 0 21.31 28.24 6.93
1 0 23.84 28.33 4.49
1 25 23.64 28.09 4.45
QPSK
1 49 23.52 27.24 3.72
50 0 22.32 27.91 5.59
26640 | 1910
1 0 23.27 28.34 5.07
1 25 23.27 28.18 4.91
16QAM
1 49 23.22 27.38 4.16
50 0 21.31 28.16 6.85
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (15MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 23.90 28.20 4.30
1 38 23.31 26.77 3.46
QPSK
1 74 23.67 28.39 4.72
75 0 22.40 28.69 6.29
26115 | 1857.5
1 0 23.52 28.34 4.82
1 38 22.84 26.80 3.96
16QAM
1 74 23.43 28.57 5.14
75 0 21.36 28.41 7.05
1 0 23.61 28.21 4.60
1 38 23.06 27.82 4.76
QPSK
1 74 23.09 26.85 3.76
75 0 22.14 28.83 6.69
26365 | 1882.5
1 0 22.84 28.06 5.22
1 38 22.29 27.61 5.32
16QAM
1 74 22.67 26.89 4.22
75 0 21.21 28.45 7.24
1 0 23.99 28.57 4.58
1 38 23.10 27.84 4.74
QPSK
1 74 23.32 27.51 4.19
75 0 22.12 28.40 6.28
26615 | 1907.5
1 0 23.03 28.32 5.29
1 38 22.35 27.74 5.39
16QAM
1 74 22.58 27.57 4.99
75 0 20.81 28.07 7.26
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (20MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 23.85 27.85 4.00
1 50 23.55 28.36 4.81
QPSK
1 99 23.81 28.36 4.55
100 0 22.52 28.59 6.07
26140 | 1860
1 0 23.33 28.35 5.02
1 50 22.54 26.84 4.30
16QAM
1 99 22.66 28.05 5.39
100 0 21.46 27.71 6.25
1 0 23.94 28.22 4.28
1 50 23.30 27.97 4.67
QPSK
1 99 23.31 36.95 13.64
100 0 22.06 28.50 6.44
26365 | 1882.5
1 0 23.12 28.25 5.13
1 50 22.27 27.83 5.56
16QAM
1 99 23.01 28.58 5.57
100 0 21.14 28.35 7.21
1 0 23.85 28.59 4.74
1 50 23.05 27.81 4.76
QPSK
1 99 23.29 27.64 4.35
100 0 22.24 28.72 6.48
26590 | 1905
1 0 23.56 28.67 5.11
1 50 22.46 27.70 5.24
16QAM
1 99 23.03 27.68 4.65
100 0 21.02 28.55 7.53
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

4.1.6 LTE B26 Conducted RF Power Output Results

Test Data (1.4MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTART | OO | bower(RMS) | Power (PK)
1 0 23.83 27.93 4.10
1 2 23.63 28.04 4.41
QPSK
1 5 23.67 28.15 4.48
6 0 22.26 28.12 5.86
26697 | 814.7
1 0 22.58 27.77 5.19
1 2 22.74 27.97 5.23
16QAM
1 5 22.39 28.10 5.71
6 0 21.24 28.16 6.92
1 0 23.84 28.87 5.03
1 2 23.27 26.79 3.52
QPSK
1 5 23.72 28.82 5.10
6 0 22.08 27.31 5.23
26865 | 831.5
1 0 23.81 28.88 5.07
1 2 23.24 28.41 5.17
16QAM
1 5 23.59 28.70 5.11
6 0 21.04 27.33 6.29
1 0 23.53 27.78 4.25
1 2 23.72 27.64 3.92
QPSK
1 5 23.48 27.60 4.12
6 0 22.49 28.16 5.67
27033 | 848.3
1 0 22.54 27.87 5.33
1 2 22.93 27.62 4.69
16QAM
1 5 22.54 27.57 5.03
6 0 21.17 28.24 7.07
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (3MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTART | OO | power(RMS) | Power (PK)
1 0 23.45 27.83 4.38
1 8 23.57 28.20 4.63
QPSK
1 15 23.34 28.22 4.88
15 0 22.22 28.05 5.83
26705 | 815.5
1 0 23.26 27.83 4.57
1 8 22.60 27.73 5.13
16QAM
1 15 22.81 28.13 5.32
15 0 21.08 27.60 6.52
1 0 23.49 26.98 3.49
1 8 23.33 26.84 3.51
QPSK
1 15 23.29 26.85 3.56
15 0 22.46 27.64 5.18
26865 | 831.5
1 0 23.12 29.10 5.98
1 8 23.05 28.38 5.33
16QAM
1 15 22.93 28.38 5.45
15 0 21.42 27.69 6.27
1 0 23.87 28.57 4.70
1 8 23.96 28.00 4.04
QPSK
1 15 23.90 27.77 3.87
15 0 22.52 28.52 6.00
27025 | 847.5
1 0 22.82 28.48 5.66
1 8 22.63 28.15 5.52
16QAM
1 15 23.30 27.78 4.48
15 0 23.45 27.83 4.38
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (5MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 23.50 27.91 4.41
1 13 23.31 27.97 4.66
QPSK
1 24 23.33 28.14 4.81
25 0 22.10 28.37 6.27
26715 | 816.5
1 0 22.37 27.85 5.48
1 13 22.43 28.23 5.80
16QAM
1 24 22.27 28.21 5.94
25 0 21.21 27.94 6.73
1 0 23.68 28.49 4.81
1 13 23.92 28.57 4.65
QPSK
1 24 23.67 28.66 4.99
25 0 22.16 27.33 5.17
26865 | 831.5
1 0 22.98 28.56 5.58
1 13 22.61 26.69 4.08
16QAM
1 24 22.71 28.28 5.57
25 0 21.15 27.57 6.42
1 0 23.81 28.69 4.88
1 13 23.29 27.86 4.57
QPSK
1 24 23.38 27.36 3.98
25 0 22.08 28.15 6.07
27015 | 846.5
1 0 22.59 28.32 5.73
1 13 22.55 28.04 5.49
16QAM
1 24 22.59 27.60 5.01
25 0 21.13 28.03 6.90
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (10MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 23.70 27.89 4.19
1 25 23.51 28.27 4.76
QPSK
1 49 23.43 28.27 4.84
50 0 22.41 28.63 6.22
26740 819
1 0 23.06 27.88 4.82
1 25 22.97 28.29 5.32
16QAM
1 49 23.05 28.41 5.36
50 0 22.02 28.24 6.22
1 0 23.98 28.63 4.65
1 25 23.94 28.64 4.70
QPSK
1 49 23.82 28.49 4.67
50 0 22.66 28.84 6.18
26865 | 831.5
1 0 22.66 28.41 5.75
1 25 22.72 28.48 5.76
16QAM
1 49 22.60 28.32 5.72
50 0 21.57 27.99 6.42
1 0 23.96 28.58 4.62
1 25 23.83 28.59 4.76
QPSK
1 49 23.66 27.76 4.10
50 0 22.57 29.05 6.48
26990 844
1 0 23.45 28.57 5.12
1 25 23.71 28.89 5.18
16QAM
1 49 23.24 27.82 4.58
50 0 21.52 28.77 7.25
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (15MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 23.83 28.14 4.31
1 38 23.25 27.99 4.74
QPSK
1 74 23.20 26.75 3.55
75 0 22.29 28.58 6.29
26765 | 821.5
1 0 23.16 28.15 4.99
1 38 23.01 28.18 5.17
16QAM
1 74 23.23 28.49 5.26
75 0 21.32 28.36 7.04
1 0 23.50 28.23 4.73
1 38 23.57 28.36 4.79
QPSK
1 74 23.35 28.03 4.68
75 0 22.75 29.06 6.31
26865 | 831.5
1 0 22.81 28.13 5.32
1 38 22.78 28.11 5.33
16QAM
1 74 22.70 27.98 5.28
75 0 21.53 28.59 7.06
1 0 23.96 28.60 4.64
1 38 23.84 28.55 4.71
QPSK
1 74 23.78 27.64 3.86
75 0 22.58 28.95 6.37
26965 | 841.5
1 0 23.12 28.46 5.34
1 38 22.99 28.33 5.34
16QAM
1 74 22.84 27.71 4.87
75 0 21.57 29.01 7.44
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

4.1.7 LTE B30 Conducted RF Power Output Results

Test Data (5MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
No.RB Modulat PAR
Channel | uhz) ° START | 08O | power(RMS) | Power (PK)
1 0 22.57 26.76 4.19
1 13 22.60 26.55 3.95
QPSK
1 24 22.47 26.47 4.00
25 0 21.28 27.03 5.75
27685 | 2307.5
1 0 21.54 26.61 5.07
1 13 21.43 26.46 5.03
16QAM
1 24 21.44 26.42 4.98
25 0 20.45 27.12 6.67
1 0 22.88 26.52 3.64
1 13 22.95 26.26 3.31
QPSK
1 24 22.58 26.40 3.82
25 0 21.30 27.25 5.95
27710 2310
1 0 21.65 26.44 4.79
1 13 21.67 26.35 4.68
16QAM
1 24 21.61 26.38 4.77
25 0 20.27 27.30 7.03
1 0 22.70 26.42 3.72
1 13 22.52 26.38 3.86
QPSK
1 24 22.50 26.49 3.99
25 0 21.22 27.05 5.83
27735 | 2312.5
1 0 21.68 26.31 4.63
1 13 21.58 26.32 4.74
16QAM
1 24 21.47 26.43 4.96
25 0 19.92 27.16 7.24
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data (10MHz bandwidth Mode)

Frequency RB . Max Max
Channel No.RB Modulation PAR
(MHz) START HatoN | bower(RMS) | Power (PK)
1 0 22.81 27.98 5.17
1 25 22.74 26.44 3.70
QPSK
1 49 22.66 26.57 3.91
50 0 21.46 27.45 5.99
27710 2310
1 0 22.15 27.80 5.65
1 25 22.43 26.48 4.05
16QAM
1 49 22.12 26.61 4.49
50 0 20.46 27.37 6.91
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

4.1.8 LTE B41 Conducted RF Power Output Results

Test Data (5MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTART | oM EHOMN | power(RMS) | Power (PK)
1 0 22.32 25.92 3.60
1 13 22.22 26.08 3.86
QPSK
1 24 22.35 27.24 4.89
25 0 20.88 26.67 5.79
39675 | 2498.5
1 0 21.17 25.82 4.65
1 13 21.31 25.90 4.59
16QAM
1 24 21.15 26.12 4.97
25 0 19.98 26.55 6.57
1 0 22.42 27.03 4.61
1 13 22.49 26.96 4.47
QPSK
1 24 22.17 27.04 4.87
25 0 21.12 26.63 5.51
40620 | 2593
1 0 21.66 26.93 5.27
1 13 21.70 26.95 5.25
16QAM
1 24 21.49 26.91 5.42
25 0 20.20 26.44 6.24
1 0 22.47 26.18 3.71
1 13 22.63 26.16 3.53
QPSK
1 24 22.45 26.12 3.67
25 0 21.51 26.93 5.42
41565 | 2687.5
1 0 21.85 26.11 4.26
1 13 22.02 26.04 4.02
16QAM
1 24 22.03 25.99 3.96
25 0 20.53 26.89 6.36
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (10MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 21.97 25.93 3.96
1 25 22.35 27.13 4.78
QPSK
1 49 22.39 27.78 5.39
50 0 20.96 26.87 5.91
39700 | 2501
1 0 20.93 25.69 4.76
1 25 21.29 27.29 6.00
16QAM
1 49 21.30 27.57 6.27
50 0 19.93 26.74 6.81
1 0 22.92 27.42 4.50
1 25 22.73 27.38 4.65
QPSK
1 49 22.64 27.5 4.86
50 0 21.10 26.81 5.71
40620 | 2593
1 0 21.60 26.97 5.37
1 25 21.83 27.41 5.58
16QAM
1 49 21.46 27.26 5.80
50 0 20.04 26.57 6.53
1 0 22.68 26.76 4.08
1 25 22.92 26.55 3.63
QPSK
1 49 22.56 26.22 3.66
50 0 21.54 27.45 5.91
41540 | 2685
1 0 22.32 27.06 4.74
1 25 22.32 26.74 4.42
16QAM
1 49 21.98 26.30 4.32
50 0 20.47 27.08 6.61
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (15MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulation PAR
(MHz) START | "o MM | power(RMS) | Power (PK)
1 0 21.93 26.66 4.73
1 38 22.13 27.71 5.58
QPSK
1 74 21.81 27.56 5.75
75 0 20.83 27.80 6.97
39725 2503.5
1 0 21.87 25.79 3.92
1 38 21.87 27.69 5.82
16QAM
1 74 21.79 27.53 5.74
75 0 19.78 27.73 7.95
1 0 22.25 25.73 3.48
1 38 22.25 26.92 4.67
QPSK
1 74 22.08 25.91 3.83
75 0 21.23 26.93 5.70
40620 2593
1 0 21.10 25.73 4.63
1 38 21.31 27.12 5.81
16QAM
1 74 21.00 25.80 4.80
75 0 20.21 26.73 6.52
1 0 22.62 26.47 3.85
1 38 22.41 26.19 3.78
QPSK
1 74 22.17 25.82 3.65
75 0 21.39 27.06 5.67
41515 2682.5
1 0 21.94 26.81 4.87
1 38 21.92 26.49 4.57
16QAM
1 74 21.78 26.10 4.32
75 0 20.41 27.23 6.82
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data (20MHz bandwidth Mode)

REPORT NO.: B15W50341-FCC-RF_Rev1

Frequency RB . Max Max
Channel No.RB Modulat PAR
amnetl (MHz) | V0P| sTaRT | OO | power(RMS) | Power (PK)
1 0 21.84 25.72 3.88
1 50 22.03 27.65 5.62
QPSK
1 99 21.45 27.43 5.98
100 0 20.74 27.80 7.06
39750 | 2506
1 0 21.12 25.71 4.59
1 50 21.19 27.83 6.64
16QAM
1 99 20.59 27.54 6.95
100 0 19.64 27.73 8.09
1 0 22.13 25.72 3.59
1 50 22.28 26.97 4.69
QPSK
1 99 21.93 25.80 3.87
100 0 21.17 26.93 5.76
40620 | 2593
1 0 21.21 25.75 4.54
1 50 21.51 27.24 5.73
16QAM
1 99 20.81 25.79 4.98
100 0 20.22 26.79 6.57
1 0 22.90 27.08 4.18
1 50 22.95 26.99 4.04
QPSK
1 99 22.48 26.15 3.67
100 0 21.37 27.43 6.06
41490 | 2680
1 0 21.84 26.81 4.97
1 50 21.78 26.54 4.76
16QAM
1 99 21.48 26.00 4.52
100 0 20.39 27.17 6.78
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

4.1.9 WCDMA B2 Conducted RF Power Output Results

Test Data:
Maximum output power Maximum output power
(PK)[dBm] (AV)[dBm]
3GPP
mode 9262 9400 9538 9262 9400 9538
Subtest
RMC -- 25.70 26.19 25.60 23.64 | 23.09 23.10
1 25.97 25.15 25.55 22.12 22.16 | 22.20
Rel6 2 25.96 25.88 | 26.51 22.04 | 22.09 22.19
HSDPA 3 25.94 | 26.09 26.10 22.02 21.17 21.09
4 25.96 25.93 26.31 22.20 20.89 20.63
1 25.36 26.13 26.55 21.29 21.16 | 21.50
2 25.50 26.79 26.32 21.23 21.18 21.22
Rel6
HSUPA 3 25.55 26.17 | 26.39 21.35 21.15 21.10
4 25.37 26.84 | 26.56 21.27 21.18 21.31
5 25.38 26.79 26.39 21.42 21.22 21.29

4.1.10 WCDMA B4 Conducted RF Power Output Results

Test Data:
Maximum output power Maximum output power
(PK)[dBm] (AV)[dBm]
3GPP
mode 1312 1412 1512 1312 1412 1512
Subtest
RMC -- 25.81 25.97 25.78 23.45 23.45 23.24
1 25.42 25.41 25.39 22.38 22.39 22.22
Rel6 2 25.77 26.09 26.28 22.25 22.67 22.34
HSDPA 3 25.68 | 26.05 | 26.07 | 21.25 | 21.40 | 21.37
4 25.64 25.98 26.62 20.88 21.11 21.21
1 25.86 26.07 26.46 21.59 22.19 21.33
2 25.95 26.16 26.17 21.42 21.80 21.34
Rel6
HSUPA 3 25.80 26.12 26.23 21.64 21.24 21.31
4 25.91 26.05 26.35 21.65 21.47 21.14
5 25.86 26.16 26.20 21.42 21.37 21.43
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

4.1.11 WCDMA B5 Conducted RF Power Output Results

Test Data:
Maximum output power Maximum output power
(PK)[dBm] (AV)[dBm]
3GPP
mode 4132 4182 4233 4132 4182 4233
Subtest
RMC - 25.52 26.22 26.39 23.27 23.32 23.51
1 25.08 25.13 25.45 22.47 22.32 22.40
Rel6 2 25.52 26.27 26.16 22.04 22.16 22.46
HSDPA 3 25.39 25.86 25.83 21.37 21.32 21.25
4 25.48 26.35 25.89 20.78 20.66 20.73
1 25.51 26.54 26.38 21.24 21.20 21.40
2 25.55 26.55 26.44 21.28 21.68 21.18
Rel6
HSUPA 3 26.51 26.70 26.58 21.26 21.47 21.79
4 26.09 26.68 26.74 21.21 21.13 21.36
5 26.53 26.69 25.98 21.66 21.49 21.78
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

4.2 Occupied bandwidth

REPORT NO.: B15W50341-FCC-RF_Rev1

Specifications:

2.1049,22.917(b),24.238(b),

RSS-Gen 6.6

Date of Test

2015-06-18 to 2015-06-26

Test conditions:

Ambient Temperature:15°C-35°C
Relative Humidity:30%-60%
Air pressure: 86-106kPa

Test Results:

Test Setup

During the test, the EUT was controlled via the Wireless Communications Test
Set to ensure max power transmission and proper modulation and measured by
spectrum analyzer.

Test Method

EUT

Wireless
Simulator

Power
Divider

Spectrum
Analyzer

The 99% occupied bandwidth was calculated form the spectrum analyzer.
Markers in the spectrum analyzer were then placed between the calculated
frequencies to show the calculated 99% power band.

Note:

None
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

4.2.1 LTE B4 Occupied bandwidth Results

Test Data
99% -26dBc
EUT channel i RB occupied occupied
Mod bandwidth | No. RB
oce No. AnEWIEER 1 0 B2 offset | bandwidth | bandwidth
[MHZz] [MHZz]
1.4MHz 6 1.09 1.18
3MHz 15 2.68 2.83
5MHz 25 4.47 4.67
QPSK
10MHz 50 8.88 9.22
15MHz 75 13.40 14.07
(1732.5MHz) | 1 4MHz 6 1.07 1.17
3MHz 15 2.68 2.81
5MHz 25 4.47 4.67
16QAM
10MHz 50 8.91 9.30
15MHz 75 13.40 14.17
20MHz 100 17.84 18.67
4.2.2 LTE B7 Occupied bandwidth Resuilts
Test Data
99% -26dBc
EUT channel . RB occupied occupied
M h | No. RB
ode No. bandwidth | No offset | bandwidth | bandwidth
[MHZz] [MHZz]
5MHz 25 4.49 4.65
10MHz 50 8.91 9.29
QPSK
15MHz 75 13.43 14.20
21100 20MHz 100 . 17.89 18.73
(2535MHz) 5MHz 25 4.47 4.54
10MHz 50 8.91 9.29
16QAM
15MHz 75 13.43 14.20
20MHz 100 17.89 18.73
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

4.2.3 LTE B12 Occupied bandwidth Results

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data
99% -26dBc
EUT channel i RB occupied occupied
Mode No. bandwidth | No. RB | et | bandwidth | bandwidth
[MHZz] [MHZz]
1.4MHz 6 1.08 1.18
3MHz 15 2.69 2.82
QPSK
S5MHz 25 4.47 4.68
23095 10MHz 50 0 8.91 9.26
(707.5MHz) | 1 4MHz 6 1.08 1.20
3MHz 15 2.68 2.81
16QAM
S5MHz 25 4.49 4.65
10MHz 50 8.91 9.26
4.2.4 LTE B13 Occupied bandwidth Results
Test Data
99% -26dBc
EUT channel ) RB occupied occupied
Mode No. bandwidth | No. RB | et | bandwidth | bandwidth
[MHZz] [MHZz]
5MHz 25 4.47 4.65
QPSK
23230 10MHz 50 0 8.91 9.28
(782MHz) SMHz 25 4.47 4.66
16QAM
10MHz 50 8.88 9.28
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4.2.5 LTE B25 Occupied bandwidth Results

REPORT NO.: B15W50341-FCC-RF_Rev1

Test Data
99% -26dBc
EUT channel RB occupied occupied
Mode No. bandwidth | No. RB | cc et bandvl?/idth bandeidth
[MHZz] [MHZz]
1.4MHz 6 1.09 1.17
3MHz 15 2.69 2.80
5MHz 25 4.47 4,66
QPSK 10MHz 50 8.94 9.29
15MHz 75 13.43 14.13
26365 20MHz 100 17.89 18.78
(1882.5MHz) | 1.4MHz 6 ° 1.08 1.14
3MHz 15 2.68 2.80
5MHz 25 4.46 4,67
HOQAM 10MHz 50 8.91 9.29
15MHz 75 13.43 14.17
20MHz 100 17.89 18.68
4.2.6 LTE B26 Occupied bandwidth Results
Test Data (Part22:824 MHz ~849MHz)
99% -26dBc
o | £ | o o0 | fF | S| e
[MHZz] [MHZz]
1.4MHz 6 1.08 1.17
3MHz 15 2.69 2.81
QPSK S5MHz 25 4.49 4,68
10MHz 50 8.94 9.30
26865 15MHz 75 13.43 14.17
(831.5MHz) | 1.4MHz 6 ° 1.08 1.17
3MHz 15 2.69 2.79
16QAM 5MHz 25 4.46 4.65
10MHz 50 8.94 9.30
15MHz 75 13.46 14.14
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Test Data(Part90:814MHz~824MHz)

REPORT NO.: B15W50341-FCC-RF_Rev1

99% -26dBc
EUT channel ) RB occupied occupied
M h | No. RB
ode No. bandwidth | No offset | bandwidth | bandwidth
[MHZz] [MHZz]
QPSK 1.08 1.22
26739 1.4MHz 6 0
16QAM | (818.9MHz) 1.09 1.20
QPSK 2.69 2.90
26735 3MHz 15 0
16QAM | (818.5MHz) 2.69 2.88
5MHz 25 4.49 4.89
QPSK
10MHz 50 8.98 9.49
26740 0
5MHz 25 4.49 4.85
16QAM
10MHz 50 8.94 9.43
4.2.7 LTE B30 Occupied bandwidth Results
Test Data
99% -26dBc
EUT channel ) RB occupied occupied
M h | No. RB
ode No. bandwidth | No offset | bandwidth | bandwidth
[MHZz] [MHZz]
5MHz 25 4.47 4.65
QPSK
(2310MHz) 5MHz 25 4.46 4.65
16QAM
10MHz 50 8.91 9.29
4.2.8 LTE B41 Occupied bandwidth Results
Test Data
99% -26dBc
EUT channel N RB occupied occupied
M h | No. RB
ode No. bangwiti | No offset | bandwidth | bandwidth
[MHZz] [MHZz]
5MHz 25 4.47 4.66
40620 10MHz 50 8.91 9.29
QPSK 0
(2593MHz) | 15MHZ 75 13.43 14.15
20MHz 100 17.84 19.08
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Equipment: EM7455

5MHz 25 4.47 4.66
10MHz 50 8.91 9.29
16QAM
15MHz 75 13.40 14.18
20MHz 100 17.84 18.65
4.2.9 WCDMA B2 Occupied bandwidth Results
Test Data
99% -26dBc
Frequency occupied occupied
Mod Band Ch I
oae an (MHz) amnel | pandwidth | bandwidth
[MHZz] [MHZz]
Rel99 1880 9400 4.14 4.78
B2
Rel 6(HSUPA) 1880 9400 4.17 4.74
4.2.10 WCDMA B4 Occupied bandwidth Results
Test Data
99% -26dBc
Frequency occupied occupied
Mod Band Ch I
oae an (MHz) annel 1 pandwidth | bandwidth
[MHz] [MHZz]
Rel99 1732.4 1412 4.14 4.76
B4
Rel 6(HSUPA) 1732.4 1412 4.15 4.73
4.2.11 WCDMA B5 Occupied bandwidth Results
Test Data
99% -26dBc
Frequency occupied occupied
M B h I
ode and (MHz) | Channel o ndwidth | bandwidth
[MHz] [MHZz]
Rel99 836.4 4182 4.14 4.74
B5
Rel 6(HSUPA) 836.4 4182 4.17 4.71
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for LTE B4:

*RBW 20 kHz belta 3 [ 1

* VBW 100 kHz —-26.61 dB
Ref 23.4 dBm *Att 20 dB * SWT 125 ms 608.974358970
£ £ . 1B OBW |1.089743590 MHz
o0 (o) et 3 e
M. 1 [T1
10
2 avi peltd 2 [T1 |

LVL

Center 1.7325 GHz 500 kHz/ Span 5 MHz

Date: 12.JUN.2015 07:59:12

LTE Band4 QPSK Channel 20175 BW=1.4MHz RB=6 RB Offset=0

* RBW 30 kHz belta 3 [ 1

*VBW 100 kHz -27.85 dB
Ref 23.4 dBm *Att 20 dB *SWT 125 ms .466346154 MHz
£ .4 dap OBW |2.684294872 MHz
oo o] et 3 s I
M. 1 1T1|1
> 4 seL
Lo 13
1~
F-1
F-2
Lo Il
Fpo
-6
F-7
Center 1.7325 GHz 500 kHz/ Span 5 MHz

Date: 12.JUN.2015 08:54:28

LTE Band4 QPSK Channel 20175 BW=3MHz RB=15 RB Offset=0
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

*RBW 50 kHz belta 3 [ 1
*VBW 200 kHz -27.32 dB
Ref 23.4 dBm *Att 20 dB *SWT 125 ms 3.25320512

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 12.JUN.2015 08:11:24

LTE Band4 QPSK Channel 20175 BW=5MHz RB=25 RB Offset=0

*RBW 50 kHz belta 3 [ 1
*VBW 200 kHz

Ref 23.4 dBm *Att 20 dB * SWT 125 ms 4.8176
£ N 1B B 8
o0 o] et 3 s
M. 1
10
1 avi Deltq 2 [T1 |
- 1 A4 oo 4 g codeas o VR
—-3.68 dBm
-1 423 GHzZ
Te [T P
-2 .73 2 sHz

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 12.JUN.2015 08:21:49

LTE Band4 QPSK Channel 20175 BW=10MHz RB=50 RB Offset=0
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

*RBW 200 kHz belta 3 [ 1

*VBW 1 MHz -27.56 dE
Ref 23.4 dBm *Att 20 dB *SWT 125 ms .475961538 MHz
| o—offfer 3 dB
E== }MWW#""JQJI atandeh 3 Lk e
I /r
Lo f
fradapit "
F-a
-6
-7
Center 1.7325 GHz 2 MHz/ Span 20 MHz
Date: 12.JUN.2015 08:44:55
LTE Band4 QPSK Channel 20175 BW=15MHz RB=75 RB Offset=0
*RBW 200 kHz belta 3 [ 1
*VBW 1 MHz -26.80 dE
Ref 23.4 dBm *Att 20 dB *SWT 125 ms ).727564103 MHz
| o—offfet 3.4 dp oBW -88461938 i |
M. 1 1
10 ¢
2 avig 1 Del 2 [T1 1}
o L Kol WMW ” B
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ﬁ.’é,qq, SHz
1
3pB
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F-a
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LTE Band4 QPSK Channel 20175 BW=20MHz RB=100 RB Offset=0
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

*RBW 20 kHz belta 3 [ 1

* VBW 100 kHz -27.2 dB
Ref 23.4 dBm *Att 20 dB * SWT 125 ms 53.205 kHz
£ -4 dp oBW |1.073711949 MHz
oo (o) et 3 e I
M. 1 [T1]]
0 aen|EM

SGL

LVL

Center 1.7325 GHz 500 kHz/ Span 5 MHz

Date: 12.JUN.2015 08:02:19

LTE Band4 16QAM Channel 20175 BW=1.4MHz RB=6 RB Offset=0

* RBW 30 kHz belta 3 [ 1
*VBW 100 kHz

Ref 23.4 dBm *Att 20 dB % SWT 125 ms 945.5128
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| o—offger 3.4 ¢
M. 1
44 crz|sen
10 14 GL
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- 1 dBm
. —
Te [T e
~4.89 aB
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Date: 12.JUN.2015 08:55:22

LTE Band4 16QAM Channel 20175 BW=3MHz RB=15 RB Offset=0
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

*RBW 50 kHz belta 3 [ 1

* VBW 200 kHz —-28.74 dB
Ref 23.4 dBm *Att 20 dB * SWT 125 ms 2.692307¢
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LTE Band4 16QAM Channel 20175 BW=5MHz RB=25 RB Offset=0
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

*RBW 200 kHz belta 3 [ 1

* VBW 1 MHz -27. > dE
Ref 23.4 dBm *Att 20 dB * SWT 125 ms 8.181089744 MHz
£f . iB B 3974 Hz
oo o] et 3 e I
M. 1 1
7 aen|EM
12| ser
1o 11 I
2 2V peltd 2 [T1 |
o T g BRI L AR oS B
kv b sk S

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 12.JUN.2015 08:46:05
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for LTE B7:

*RBW 50 kHz belta 3 [ 1
*VBW 200 kHz -26.58 dB
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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Graphical results for LTE B12:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for LTE B13:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for LTE B25:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455
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*VBW 1 MHz

REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455
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*VBW 1 MHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for LTE B26:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455
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REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for LTE B30:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for LTE B41:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for WCDMA B2:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for WCDMA B4:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results for WCDMA B5:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

4.3 Conducted Spurious Emission

Specifications:

FCC Part 2.1051,24.238,2.1053,22.917, 27.53, 90.691
RSS-130 4.6, RSS-132 4.5, RSS-133 6.5, RS5-199 4.6

Date of Tests

2015-06-23 to 2015-07-01

Test conditions:

Ambient Temperature:15C-35C
Relative Humidity:30%-60%
Air pressure: 86-

106kPa

Test Results:

Pass

Limit Level Construction:
The power of any emission outside of the authorized operating frequency ranges must
be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P)
dB, so the limit level is:
P(dBm) - (43 + 10 log(P)) dB= -13dBm

Limits for Radiated spurious emissions(UE)

Frequency range

Limit Level /Resolution Bandwidth

30 MHz to 26500 MHz

-13dBm/1MHz

Test Setup:

During the test, the EUT was controlled via the Wireless Communications Test
Set to ensure max power transmission and proper modulation and measured by
spectrum analyzer.

Test Method

EUT
Wireless Power
Simulator Divider

Spectrum

Analyzer

The measurement was performed accordance with section 2.2.13 of
ANSI/TIA-603-B-2002: Land Mobile FM or PM Communications Equipment
Measurement and Performance Standards.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

The following steps outline the procedure used to measure the conducted
emissions from the EUT.

1. Determine frequency range for measurements: From CFR 2.1057 the
spectrum should be investigated from the lowest radio frequency generated in
the equipment up to at least the 10th harmonic of the carrier frequency.

Note:

None
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

4.3.1 LTE B4 Conducted Spurious Emission Results

Graphical results:
1.4MHz bandwidth QPSK Mode
Middle channel, 1732.5 MHz, 30MHz to 1GHz
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Middle channel, 1732.5MHz,1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Middle channel, 1732.5 MHz,10GHz to 20GHz
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Graphical results:
3MHz bandwidth QPSK Mode
Middle Channel, 1732.5 MHz, 30MHz to 1GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1732.5 MHz, 1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results:
5MHz bandwidth QPSK Mode
Middle Channel, 1732.5 MHz,30MHz to 1GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455

Middle Channel, 1732.5 MHz,10GHz to 20GHz

*RBW 1 MHz

*VBW 3 MHz
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Graphical results:
10MHz bandwidth QPSK Mode
Middle Channel, 1732.5 MHz, 30MHz to 1GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1732.5 MHz, 1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.
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*RBW 1 MHz larker [T
*VBW 3 MHz -
Ref 34 dBm *Att 30 dB SWT 60 ms 8.750000000 GHz

Offget 4 B I
-3
B
VL
-1
[~ O
ps
- 10
D1 —
- —20
3pB
ac
- —30
_ v PR PTRTSI SO TR P any | I GRS, ki .:A.Mn
LA A AR A ot Mot e
- —50
--co
Start 10 GHz 1 GHz/ Stop 20 GHz

Date: 25.JUN.2015 16:41:46

Address: No.8, Yuma Road, Chayuan New City, Nan’an District, Chongging, P. R. China, 401336 Tel:+ (+86)-023-88068315
FAX: (+86)-023-88608777Web:http://www.chinattl.com

Page 101 of 409



'f' | é» % f—ﬁ“f China Telecommunication Technology Labs.

FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Graphical results:
15MHz bandwidth QPSK Mode
Middle Channel, 1732.5 MHz, 30MHz to 1GHz
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*VBW 3 MHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1l

Middle Channel, 1732.5 MHz, 10GHz to 20GHz
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Graphical results:
20MHz bandwidth QPSK Mode
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1732.5 MHz, 1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

REPORT NO.: B15W50341-FCC-RF_Rev1

4.3.2 LTE B7 Conducted Spurious Emission Results

Graphical results:

5MHz bandwidth QPSK Mode
Middle Channel, 2535 MHz, 30MHz to 1GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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Middle Channel, 2535 MHz, 20GHz to 26.5GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
Graphical results:

10MHz bandwidth QPSK Mode
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455

Middle Channel, 2535 MHz,10GHz to 20GHz

*RBW 1 MHz

*VBW 3 MHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455

Graphical results:

15MHz bandwidth QPSK Mode
Middle Channel, 2535 MHz,30MHz to 1GHz
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Middle Channel, 2535 MHz, 1GHz to 10GHz
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stop 10 GHz

Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455

Graphical results:

20MHz bandwidth QPSK Mode
Middle Channel, 2535 MHz,30MHz to 1GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 2535 MHz, 10GHz to 20GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

4.3.3 LTE B12 Conducted Spurious Emission Results

Graphical results:
1.4MHz bandwidth QPSK Mode
Middle Channel, 707.5 MHz,30MHz to 1GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 707.5 MHz, 10GHz to 20GHz
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*VBW 3 MHz -28.82 dB
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Graphical results:
3MHz bandwidth QPSK Mode
Middle Channel, 707.5 MHz,30MHz to 1GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
Graphical results:

5MHz bandwidth QPSK Mode

Middle Channel, 707.5 MHz,30MHz to 1GHz
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*VBW 3 MHz -40.45 dB
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 707.5 MHz,10GHz to 20GHz
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Graphical results:
10MHz bandwidth QPSK Mode
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 707.5 MHz,1GHz to 10GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

4.3.4 LTE B13 Conducted Spurious Emission Results

Graphical results:
5MHz bandwidth QPSK Mode
Middle Channel, 782 MHz,30MHz to 1GHz
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Note: The strong emission shown in each case is the carrier signal.

Middle Channel, 782 MHz, 1GHz to 10GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 782 MHz, 10GHz to 20GHz
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Graphical results:
10MHz bandwidth QPSK Mode
Middle Channel, 782 MHz, 30MHz to 1GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 782 MHz, 1GHz to 10GHz
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Middle Channel, 782 MHz, 10GHz to 20GHz
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4.3.5 LTE B25 Conducted Spurious Emission Results

Graphical results:
1.4MHz bandwidth QPSK Mode
Middle channel, 1882.5 MHz, 30MHz to 1GHz
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Middle channel, 1882.5 MHz, 1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Middle channel, 1882.5 MHz, 10GHz to 20GHz

*RBW 1 MHz

*VBW 3 MHz

REPORT NO.: B15W50341-FCC-RF_Rev1
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Graphical results:
3MHz bandwidth QPSK Mode
Middle Channel, 1882.5 MHz, 30MHz to 1GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1882.5 MHz, 1GHz to 10GHz
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*VBW 3 MHz 27.96 dB
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Note: The strong emission shown in each case is the carrier signal.

Middle Channel, 1882.5 MHz, 10GHz to 20GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results:
5MHz bandwidth QPSK Mode
Middle Channel, 1882.5 MHz, 30MHz to 1GHz
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Middle Channel, 1882.5 MHz, 1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1882.5 MHz, 10GHz to 20GHz
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Graphical results:
10MHz bandwidth QPSK Mode
Middle Channel, 1882.5 MHz, 30MHz to 1GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455

Middle Channel, 1882.5 MHz, 1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.

Middle Channel, 1882.5 MHz, 10GHz to 20GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Graphical results:
15MHz bandwidth QPSK Mode
Middle Channel, 1882.5 MHz, 30MHz to 1GHz
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Middle Channel, 1882.5 MHz, 1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1882.5 MHz, 10GHz to 20GHz
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Graphical results:
20MHz bandwidth QPSK Mode
Middle Channel, 1882.5 MHz, 30MHz to 1GHz
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Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1882.5 MHz, 1GHz to 10GHz
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Note: The strong emission shown in each case is the carrier signal.

Middle Channel, 1882.5 MHz, 10GHz to 20GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

4.3.6 LTE B26 Conducted Spurious Emission Results
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455
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Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455
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Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1
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4.3.7 LTE B30 Conducted Spurious Emission Results

Graphical results:
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Note: The strong emission shown in each case is the carrier signal.
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Note: The strong emission shown in each case is the carrier signal.
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4.3.8 LTE B41 Conducted Spurious Emission Results

Graphical results:
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Note: The strong emission shown in each case is the carrier signal.
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Graphical results:
10MHz bandwidth QPSK Mode
Middle Channel, 2593 MHz, 30MHz to 1GHz
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Note: The strong emission shown in each case is the carrier signal.
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Graphical results:
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Graphical results:
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 2593 MHz, 1GHz to 10GHz

* RBW 1 MHz Marker

*VBW 3 MHz 25.60 dBm

Ref 33.5 dBm *Att 35 dB SWT 55 ms >.586538462 GHz
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Date: 25.JUN.2015 18:23:05

Note: The strong emission shown in each case is the carrier signal.
Middle Channel, 2593 MHz, 10GHz to 20GHz

*RBW 1 MHz larker [T
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 2593 MHz, 20GHz to 26.5GHz

* RBW 1 MHz
*VBW 3 MHz

Ref 20 dBm *Att 40 dB SWT 40 ms
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Date: 1.JUL.2015 14:45:24

4.3.9 WCDMA B2 Conducted Spurious Emission Results

Graphical results:

Middle Channel, 1880 MHz, 30MHz to 1GHz

*RBW 1 MHz

*VBW 3 MHz

Ref 33.6 dBm *Att 40 dB SWT 2.5 ms
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1880 MHz, 1GHz to 10GHz

* RBW 1 MHz Marker

*VBW 3 MHz 24.02 dBm

Ref 33.6 dBm *Att 40 dB SWT 55 ms .879807692 GHz
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Note: The strong emission shown in each case is the carrier signal.

Middle Channel, 1880 MHz, 10GHz to 20GHz

*RBW 1 MHz Marker
*VBW 3 MHz -30.04 dBm
Ref 33.6 dBm *Att 40 dB SWT 60 ms ).166666667 GHz
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

4.6.10 WCDMA B4 Conducted Spurious Emission Results

Graphical results:
Middle Channel, 1732.4 MHz, 30MHz to 1GHz

*RBW 1 MHz irker [T1 1

* VBW 3 MHz 4.34 as
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Middle Channel, 1732.4 MHz, 1GHz to 10GHz
*RBW 1 MHz arker [T 1
*VBW 3 MHz 24.24 dB
Ref 34 dBm *Att 40 dB SWT 55 ms .721153846 GHz
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Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199
Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 1732.4 MHz, 10GHz to 20GHz

*RBW 1 MHz larker [T

*VBW 3 MHz -28.78 dB

Ref 34 dBm *Att 40 dB SWT 60 ms 8.14102564 GHz
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Date: 3.JUL.2015 12:59:50
4.6.11 WCDMA B5 Conducted Spurious Emission Results
Graphical results:
Middle Channel, 836.4 MHz, 30MHz to 1GHz
* RBW 1 MHz arker [T
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Date: 3.JUL.2015 12:53:41

Note: The strong emission shown in each case is the carrier signal.
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FCC Parts 2, 22, 24,27,90 RSS-Gen, 130, 132,133,139, 199

Equipment: EM7455 REPORT NO.: B15W50341-FCC-RF_Rev1

Middle Channel, 836.4 MHz, 1GHz to 10GHz

* RBW 1 MHz Marker

*VBW 3 MHz -32.85 dBm

Ref 31.6 dBm *Att 40 dB SWT 55 ms 3.610 )23 GHz
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